
MODELS
S E R I A L

N U M B E R
P R E F I X

6000i4A 1 1 - t t -

600014 B i 1 L L .

6000 14 c 1 i - I ? -

600014 E 1 1  l t

McCulloch chain saws are identified by a model number(in this
instance, 600014 ) follorred by a suffix büer (A, g, C, etc.)
stam@ on the identification plste attactd to the saw. Suffix
hters denote nariations in parts or assemblies in üie
manufacture of th€ saw.

Pan numbers listod in this l.P.L, whici have a suffix lgtter or
letters following the description, indicab the pan is usad only on
the mode{s) identffied by the letter or btters.

Part numbers and descriptions wiüror-rt strffix letter or btters
spply to all vercions ol tfie chain saw model.

Patt numbers wtrich have on€ or more dots {.} pnceding their
descriptions may be ordered indMdualty, but they are also
irrluded in the kh or assambly whose description begins dircctly
above the do{s).

Part numbers in t'his IPL which were not in üre prevbus lpL
covering these saws, are indicated by a dash (-! preceding th€
new part numbor.

The policy of McCulloch is one o{ continual impronement in
desi gn, rnsnulacturing and engineering adwncement wherwer
possible to assure gtill finer two-cycle power tools. Hence.
specificstions, eguiprnent, colon, design and manufactrrer,s
suggastod list prices are su$rt to chsnge wiütout notice 8nd
McGulloch nesor.os th€ right to make such changes wiütout
prior notification or obligation to baddh or supply bad<fit
components lor units previously stripped from the factory.

ILLUSTRflTID PRRTS LIST
IJ|ODELS

S E R I A L
N U M B E R
P R E F I X

6000i4F l / -

600014G

6000 i4 K 1 l

6000 14u l l
f L - t I L -

January 1983
-  CONTENTS .

P a g e

As sernbl y

Figure 7.  Powerhead Assembly
Acces sor i  es
Serv i ce  Spec i f i ca t i ons  .  .

F i g u r e  1 .
F i g u r e  2 .
F igu re  3 .
Fi  gure 4.
F i g u r e  5 .
F i g u r e  6 .

General  .  .
CHAIN BRAKE
Fan  Hous ing
Carburetor
Ca rburetor

As sembi  y
& Star ter Asys

Assemb iy  .
Fue l  TankAs sembl  y

I

6

8
1 n

9

@

MctrULLOtrH
9 3 7 1  1 - R 6

supe rsedes  and  rep laces  IPL ,  P /N  93374 )Farm*Gorten
Motorgeräte für

Garten und Wald
Farm & Garten Handels GmbH' Motorgeräte-lnport u. Vertrieb
Kohlstetten. Sandweg 2 .72829 Engstingen
Telefon {O 73 85) 18{).Telefav (O 73 A5) 1, t.6 + 1, t6

PRO MAC
1 0 - 1 0

GHAIN SAW

(Th i  s  IPL



PRO MAC IO-IO

,,{pl;
\

\

,'C
J J

I' 65

.L

äq
,?tr\ l s

5r-8
52-ö

t

%/mr-otO'  
Ut' i t g ,

\.r/r-_ra 
i/' -i

* rs  l ' ' ,  ü*I f
t-ft t''
qtt-t s

7l
t2

/ A\ / l
. " L '

.1
..4-* I
"rr2l 8rg*Nß,

(

(

Figure 1. General



ITEM PART UNITS  PER
NO. NIJ? '18ER DESCR I  PTION ASY.

PRO HAC ro- to
Figure 1.  Genera l

I
c l

I
1
I

I

I

t'I
'I

t
I
I'|

I

I
I

?
I

6 )

( E , l

7/8

76

7 7
/ ö
t >
80
8 l
ö L

83
84
ötr
8 6

I

J ' J

I
'I

'I

I r r
l i ä
|  l a

l l J

I t a
l t .
I  t J

l t 6
1 1 7

l i Ä
l t c' ? 0
, 1 1

l t e
I  L V

l l 9
I

i|70
t?\
l ( 1
l ( 5
l ? 4
t ( a|  ̂ -
l 1 ö
1 2 7
?8
t 9
30
3 l

34

J b

-11

18
t9

4 t
4?

i l 0961

64330
21 4237
88. l  67N
I I 0865
r 00352
897 ?7
r 02'130'r  
001 53

63484
?1 4549
86i l  3
2 t  4  301
o . r  3ö  J
Ö J I l J

O / ( J J

2 t  4300
q 5 t  6 6
86958
86 r  45
?1 4979
86958
951 65

86958
-86951
-?1 57?0
21 467 4
r  r  0565
68529
93266
9r 548
9?4?0
I I  0741
87871

-21 5053
' l t  0402
I 0t 986
87840
59679
69345

-2 I  5708
63932
r 00440
69952

861 89
84078
84081
I  1 0 5 7 0
68582
r 0 2 i l 5
|  |  u5bö
695. l  6
64856
i l 0 7 1 3
r 00003
69772
i l 0 9 1 0

8408?
84079
84C82'r  
10566

68508
85007
?1 4702
o ö ö b J
67838
o / ö 3 /
83993
I  r  0563

84780
84779

r I  0662
95320
93992
r u t f , D 5

I  I  0264
ö J v o b
I  i  0928

831 05
681 87
I  r  0s29
o / > l l

84007

Nu t -Hx  5 /16 -?4
C H A I N  B R A K E  A s y  ( F i g u r e  2 )
S e t - 8 a r  p l a t e s
Bar - . l 6 "  Sp rocke t  Nose
Chai  n Assembly-1 6, '  p t ' l  370G
Screw-Hx hC 10-24 x 7/B
t l a s h e r - # l 0
Re ta i  ne r -F rame
Screw-Hx hd 1 /4-20 x
l .Jasher-Lock I  /4
Cl  amp-Franre
Frame & Gr i  p Assenrb ly
N u t - H x  3 / 8 - ? 4  ( 1 .  H .  ;
C l u t c h  A s s e m b l y
.  Re ta  i  ne r -Sp r i  nq
.  Sp r i  ng -C1  u t ch
.  K i t - C l u t c h  s h o e
.  Ro to r  Assemb ly
Drum/Sprocket  Aisemb l -v  (A)
.  t , l ashe r -Sh im  (A )
.  K i t - S p r o c k e t  ( A )

O Drum/Sprocf  et  Aisämb1y-Spur
(Y  Hashe r -Sh im
I  D r u m / S o r o c k e t  A s y  ( B , C , E , F , G ,

K . U )
P .  l . l a s h e r - S h i m  ( B , C , E , F , G , K , U )
9 .  K i t - S p k t  ( B , C , E , F , G , K , U ) '

Ki  t -Bear i  ng- l , lasher
Cove r  Assemb iy -A i r  c l eane r
.  R i  ng -Re ta ine r
.  Knob-Cover
Pl  ate-  Name
P l  a te - i ns t ruc t i on
F i l t e r - A i r
Screw-Pan hd 10-24 x 1 /2
Screw-Speci  a l
Fan  Hous ing  &  S ta r te r ,Asys  (F i
Cap Assembiy-Fue)
,  Gasket
Screw-Ovar '  hö 1,?-21 x Z-3/g
Sc rew-0va l  hd  l 0 -24  x  I
( n e e o t

Cover^-Fuel  tank
Gaske t -Cove r
Hose  Assemb ly -Fue1
.  F i  l t e r - F u e l
. l , l a s h e r
B racke t -A i r  c  l eane r

@ One of  two types of  sprocket /drum
number  p re f i x  12 - ,  su f f i x  l e t t e r

@ UseO on nrodels hr . i th  model  number

@ UseO on models w. i  th  mode' l  number

Sc rew-Hx  hd  10 -24  x  Z  1 /g
C a r b u r e t o r  A s y  ( F i g u r e  4 ,
Gaske t -Ca rbu re to r  

-

Spacer -  Carburetor
Gaske t -Space r
S c r e w - H x  h d  1 ? - ? 4  x  l - 3 / g
P i  a te -Lock
l r lasher-# l  2
Screw-Hx hd 12-24 x
P l  a te -  Loc  k
l , l ashe r -Spec i  a l
Sc rew-Sk t  hd  l 0 -24  x
l Jashe r -# . ] 0
Space r -Fue l  t ank
Sc rew-Hx  hd  l 0 -24  x  1 -3 /g
Fue l  Tank  Assemb iy  (F . i ou re
G a s k e t - F u e l  t a n k
I n s u l  a t o r - F u e l  t a n k
G a s k e t - I n s u l a t o r
Sc rew-Hx  hd  12 -24  x  5 /B
P  l  a te -Lock
Brace -Hand  I  e
Shroud
K i t - M u f f l e r  ( A , B , G )

Sc rew-Mu f f l e r ,  l ono
Screw-Short

I
I
1
I

I

4 3
4 4
4 5
4 6
4 7
48
4 9
50
5 l

5 J

54
5 5
56
5 7
trö
5 9
60
6 l

63
64
6 5
66
6 7
oö
69
/ U

7 1
/ l

/ J

Pl  a te -Lock
Sc rew-Sk t  hd  8 -32  x  t / 4

( A , g , G )
.  S top -Reed  (A ,B ,G)

^ .  R e e d  ( A , 8 , G )
9K i t -Mu f f I e r
@.  Sc rew-Pan  hd  6 -32  x  3 /g
(9 .  K i t -Mu f f I e r  cove r

K i t - M u f f l e r  ( t )
.  Screw-Skt  hd 10-24 x

I  - t  / 4  ( E )
.  t Jashe r  (E )

Cover Asy-Muff ler -  (E)
Sc rew-Hx  hc i  l 0 -24  x  1 /Z (E )
B a f f l e  ( E )
K i t - B o d y  &  D u c t  ( E )
.  Screw-Spec ia l  (E)
Screw-Hx hd 10-24 x 1 /?

.  L o c k p l a t e  ( t )
Gaske t -Mu f f l  e r
Powerhead  Assemb ly  (F igu re  7 )

a s s e m b l i e s  u s e d  o n  m o d e l s  w i t h  s e r i a luUu .  I den t i f y  pa r t s  be fo re  o rde r i  ng ,

s u f f i x  l e t t e r  A ,  B ,  C ,  F ,  G ,  K ,  U .

s u f f i x  l e t t e r  C ,  F ,  K ,  U .

ITIH PART UNITS  PER
NO. NbN4BER DESCR]PTION ASY.



PRO MAC lo-lo

3T

Figure 2. CHAIN BRAKE AssembiY

C

(

Figure 3. Fan Housing & Starter Assemblies



PRO HAC to-ro
Figure  2 .  CHAIN BRAKE Assembly

Figure 3.  Fan Housing & Starter Assembly

ITIM PART UNITS PTR
NO. NI ' ' IBER DTSCRIPTION ASY.

-2 I  6003  K i t -CHAIN  ERAKE
I  102500  Sc rew-Pan  hd  10 -24  x  1 /?
?  91?73  l Jashe r -Spec ia l
3 -2. |  59. l  1  .  Lever  Asy
4  214356  P in  Asy -Ro l l e r
5  93085  Sp r i  ng -B rake r
6  93083  La tch
7  93669  P i  vo t -La tch
I  9308  |  Eand -B rake
9 93082 Pi  n-Band Anchor

l 0  2 1 4 6 6 8 '  H o u s i n g - B r a k e  ( A , B , G )

ITEM PART UNITS PTR
NO. NI .T ' , I8ER DESCRIPTION ASY.

I  0  21  4669  l l ous ing -B rake
( c , E , F , K , U )

l l  
. l 10527  

.  Sc rew-F i l  hd  l 0 -24  x
?-3/4

1?  
' 1 . l 0264  

l . l ashe r -# I0
I  3 61 705 Nut-Bar adjust i  ng
l4  100002  .  I ' l ashe r -# ]0
15  102067  Nu t -Hx  l 0 -24
I  6 91?46 .  Pi  n-Lever  p i  vot
17 91245 lJasher-Thrust

ITEM PART UNITS PER
NO. NI' ' IBER DESCR I PTION ASY.

87667 Fan Hous'ing & Starier Asy' I  
21 4699 Inser t -Star ter

2 93137 Handle-Star ter
3  

. | ] 0646  
.  Sc rew-0va l  hd  8 -32  x  t - l /B

4 91 084 Cover-Starter
5 - ]10928 .  Screw-Hx hd 10-24 x 1/Z
6 68]  62 .  Rope-Star ter
7  1 . l 0470  .  R i ve t -Rope

I
I
1

I
I
I
1

ITEM PART UNITS PER
NO. NI , I ' IBER DESCRIPTION ASY.

8 85122 Drum-Star ter
9 87680 Spr i  nq-Rewind

l 0  8 6 0 5 3  .  S h i e l ä - S o r i n o
I  I  83748  Sha f t -S ta r te i
tZ  5 /535  Bush i  nq -S ta r te r
l 3  87693  .  K i t -Fan  tbus inq
l4 214192 .  Guard-Sawdusi

I
1



PRO filAC lO-lO

%/{
all
t s l

t l

---.1

- i

a-
\-%r

I

0

(

Figure 4. Carburetor Assembly

(

(

Figure 5. Carburetor Assembly



ITTM PART UNITS PER
NO. NIJ i4SER DESCRIPTION ASY.

'I

I

4
f,

6

8
9

t 0' l l

1 ?

I r {

l f ,

9?654  OCarbu re to r -Wa lb ro  SDC 65
.  Screw-Pump cover
.  Cover-PumP

67495  @O.  Gaske t -Cove r
67498  @.  D iaph raqm-Check  va l ve
8 3 1 . l 4  O O .  0 i a p h r a l m - F u e l  p u m p

.  Sc rew-P la te

.  P la te -Th ro t t l e

.  Cl  i  p-5haf t  .

.  Sha f t  Asy -Th ro t t l e

.  Sp r i ng -Th ro t t l e  sha f t

.  P l  a te -Choke

.  Shaf t  Asy-Choke

.  B a l  l - C h o k e  f r i c t i o n

.  S o r i n q - C h o k e  f r i c t i o n
9?937  O .  Heed lä -H ioh  soeed

Figure 4.  Carburetor  Assembly

Otn i s  i s  one  o f  two  ca rbu re to r  s  used  a l t e rna te l y  on  the  PM 
' l  
0 - . l 0 .

Before or^der . ing par ts ,  ident i fy  the carburetor  on the saw.

@  C o n t a i n e d  i n  R e p a i r  K i t ,  P / N  - 2 . | 6 7 1 8 .

Conta ined in Gasket , /Diaphragm Ki t ,  P/N -21672g.

O  Con ta ined  i n  Need ' l e  K i t ,  P /N  -2 ]6735 .

NOTE: I tems not  l is ted wi th par t  numbers are shown for
' i den t i f i ca t i on  and  d i sassemb ' l y  sequence  pu rposes  on1y .  They  a re
NOT ava i l ab le  as  se rv i ce  Da r t s .

Figure 5.  Carburetor Assembly

PRO HAC rO- tO

* I n d i c a t e s  p a r t s  i n c ' l u d e d  i n  R e p a i r  K i t ,  P / N  8 3 7 6 4 .
O tn i s  i s  one  o f  two  ca rbu re to rs  used  a l t e rna te l y  on  the  PM I0 - l 0 .

Be fo re  o rde r i ng  pa r t s ,  i den t i f y  t he  ca rbu re to r  on  the  saw.

]TEM PART UNITS PER
N0.  N t  ' , l 8ER z  DESCRIPT ION ASY.

oo
@

A( 5 '

v
rn
c/
g/

rn
/a

' 16  
9?9?4

1 7  6 8 1  0 6
I 8 67502
t 9
20
?1 67499
22 67496
23 67500
24 67508
25 67509
26 67503
27 67491
28 71 690
29 69506
30 83758
31 67507

o .
( a )

t 4 )

N e e d l e - l d l e
Sc rew- Id1e  speed
Spr i  ng -  Need 1 e
Screw-Di  aphragm cover
Cover -Di  aphragm
0i aphragm-l,, leteri n g
Gaske t -D i  aph ragm
Screw-Leve r  p in
P i  n -Leve r
Lever-Meter i  ng
Spr i  ng -Lever
V a l v e - N e e d l e
P1  ug -3 /8
P i  ug -5 /1  6
K i t - V a l v e  &  S e a t  A s y
Sc reen-Fue l

I
I

ITEM PART
N0. NLI'IBER

UNITS
DESCR I  PTION

R

:

1

4

f l

ASY

I
I

5
6
7
8
9'10

t l

t t' 13
'14
'15
'16

85720
6750.l
83750

*67 495
*67 499
*83.| I 4
*47690

83762
67489
67486

*85981
67 490
67488

*t 00302
*67504
*68] 04
*68. l  05

O Carburetor-Walbro SDC 37A
. Screw-Purnp cover
.  Cover-Pump
.  Gaske t -Cove r
.  D iaph ragm-Check  va ' l ve
.  Di  aphragm-Fue1 pump
. Screw-P l  a te
.  P la te -Th ro t t I e
.  C l  i o -Sha f t
.  Shaf t  Asy-Throt t le
.  Spr ing-Throt t ' le  shaf t
.  P ' l  a te-Choke
.  Shaf t  Asy-Choke
.  B a l  I - C h o k e  f r i c t i o n
.  Sp r i ng -Choke  f r i c t i on
.  Need le -H igh  speed
.  N e e d l e - I d l e

PER
ASY.

I
3
4

I TEM
N0.

PART
Ntt'l8ER

68] 06
*675A2

70798
8376.|

*67499
*67 496
*67500
*67508
*67509
*67503
*6749. l
*71  690
*69506

*67507
*67 482

83764

DESCRIPTION 
UNITS

. Screw-Id le speeci

.  Sp r i ng -Need ie

.  Screw- Di  aphragm cover

.  Cover-Di  aphragm

. Diaphragm-Meter ing

.  Gasket-Diaphra-om

. Screw-Lever p in

.  P in -Leve r

.  Lever-Meter ing

.  Spr ing-Lever

.  Va l ve -Need le

.  P lu9 -3 /8

.  P l  ug -5 /1  6
,  K i t -Va l ve  &  Sea t  Asy
.  Screen-Fuel
Gasket Set
R e p a i r  K i t

1 7'I I

t v
20
2 1
t l

1.1

I J

1 b
( l

28
2.4
30



PRO frlAC tO-tO

(

Figure 6. Fuel Tank Assembly

(

(



ITEM PART UN]TS PER
NO. NI . IqBER DESCRiPTION ASY.

I  89320  Inse r t -Hand le  g r i p
? -216126 But ton & Rod Assembly
3  95480  Eu t ton -O i ]e r
4  ?14705  K i t -Fue ' l  t ank / con t ro l
5  

' 1 . l 0378  
P jn -Ro ' l 1  / 3 /16  x  

' 15 / ] 6

6  c?152  Sp r i  ng -T r i  gge r
7 ?1 4679 Tr i  gger-Throt t le
8  1 0 5 6 5 4  P i n - R o l 1 1 / 8 x 7 / 8
! i  cz l54  Sp r i ng -T r i gge r  re lease

I  0 94275 Re lease Asy-Tr i  gger' l ' l  
I  I l 0 l 2  .  S c r e w - P a n  h d  4 - 4 0  x  5 / l 6

1 2  ] . 1 0 7 0 6  S c r e w - F i l h d S - . l 8 x 1 / Z

PRO HAC to- ro
Figure  6 .  Fue l  Tank  Assembly

OFurn . i shed  on  a  l 2 - l  l Z  i nch  s t r i p  con ta in ing  9  beads
(enough  fo r  9  rep lacemen t ) .

Accessor ies

OUsed  on  mode ls  w i t h  se r i a l  number  p re f i x  ) i - .
Service Speci f icat ions

\-

*These  spec i f i ca t i ons  f o r  mode ls  w i t h  se r i a l  number  p re f i x  11 - .* *These  spec i f i ca t i ons  f o r  mode ls  w i t h  se r i a ' l  number  p re f i x  12 - .

ITEM PART UNITS PER
NO. NLi l8ER DTSCRIPTION ASY.

13 714692 .  t t i re  Asy-Stop swi tch
I  4 62451 Contact-Swi tch'15 

?14691 Base-Swi  tch
I  6 68846 .  But ton-Swi  tch
17  85 ]  07  Rod-Th ro t t  I  e
18  ?14701  Sea l -Th ro t i l e  rod
l  9  1  05673  P i  n -Ro t  1  3 /3?  x  9 /16
20 69041 But ton-Choke
?1 

. l056.}4 , ,0 , ,  Ri  no
2? 69042 Rod-Choie
23 69043 Snubber-Rod
24  69564  OSea t -A . i r box

ITEI"I PART UNITS PER
NO. NUMBER DESCRIPTION ASY.

214238 8ar-20" Sprocket  Nose (G)
89978N Chain Asy-20" SPR 370G (G)
93285 Case-Carry ' ing ( . t6 '  Bar  Guard)
928q6 Guard-Bar I  6"
592 . |0  P i s ton  Asy - .020  i n .  ove rs j ze

.  R i n g  S e t - P i s t o n . 0 2 0  i n .
overs i  ze

6921 I  P i s ton  As -v - .030  i n .  ove rs i ze
6?81?  R ing  Se t -P i s ton  .030  i n .

overs i  ze
854 ' l - o  O  Gu ide -T im inq

ITEI.I PART UNITS PER
NO. I {UI ' IBER DESCRIPTION ASY.

69.19. l  K i t -Pressure Test  Adaptor
84453 Ki  t -Pi  s ton Tool
83235 Scrench
89431 Ki t -Spar-k Arrester  Screen
2142?3 Spark P)ug (Standard)
6343? Spark Plug (Cooler)
9 l  967  K i t -Sp i ke
102388 Screw-Hx hd 10-24 x 5/8
24?36 . lJasher Soecial
l0 l  l9 l  t lu t - l lx  10-24

Spark  P lug  Gap
*Lamina t i on  Gap

* *Lamina t i on  Gap
*Breake r  Po in t  Gap
Ti  mi  ng
Clutch Engagement Speed
Torques

. 0 2 5  i n c h  ( . 6 3  m m )

. 0 1 0  t o  . 0 . l 2  i n c h  ( . 2 5  t o  . 3 0  n r n )

.0 ]  I  t o  . 0 . l 5  i  nch  (  . :O  to  . 40  rnm)

. 0 ] 9  t o  . 0 2 0  i n c h  ( . 4 8  t o  . 5 1  m m )
260 BTDC
2800  to  3000  R .P .M.
Connect ing Rod Screws:

65  to  70  pound  x  ' i nches  (8 .S  to  9 .2  N .m)
C' l  u tch Nut :. 160  

to  
. | 70  pound  x  i nches  ( ] 8  t o  19  N .m)

F l ywhee l  Nu t :
265  to  325  pound  x  i nches  (30  to  37  N .m)



PRO 'YIAC tO-lO

(öc-> , q'{
Yf& {u1",,'tfr,S"o'

'V*;"$;;"'

*id-.+-
:äNx@dJ\'#ö *.i,.X':'red),,

i l  \ , s - t t n ) u s > .
r r \  ) "  / .  / .

üü"- t . /

C

-4

)

\ l

\ I
dl

c-cffist\\ -/ i

ss,,,$ß2',*J$
Y{L: 

*J

l:: E
W*fnffrp.*Jb'b,ffi

ffi#l ]*.fF'

./

1

"6
(

Figure 7.  Powerhead Assembly



]TEM PART
NO.  NWEER

3 85358
L4 67051
5 il 0338
6  i l 0 6 1 3
7 I  00955

DISCR ]  PT ION

Nut -Hx  3 /8 -?4

UNITS  P IR
A S Y .

' l  
I  10703

2 88804
3  83241
4  67546
5  6 7 5 4 5
6 -716739
7 93a64
8  C3 t  98
g  93469

I  0 21 410?
l t  1 0 0 1 0 6
1 2  l t 0 t 2 7
I  3 1 00002
l 4  8 _ ? 5 1  2
r  5 84686A
I  6  69344
1 7  2 t  4 5 3 5
r 8  - 2 1 5 3 5 1
1 9  5 5 0 6 1
?0 95?66
21 1 00268
2 ?  a q q ( ?

l J 9 J J

23 95259
24 I  02556
?5 95266
26 I  I  0995
27 67057
?8 67056
29 1 1 0584
30 91 852A
3 1  9 1 8 3 8
37 il 0489
33 I 00298
34 1 I 0346
35 I I 0706
35 631 26
37 ' l ' t081' l

38 ' l  10969
39 ' t05975
40 88808
4 t  ] 1 0 3 3 8
42 I 00080

Screw-Paw l  P i vo t
h lashe r -Spec  i  a1
P a w l - S t a r t e r
So r i  nq  -  Paw l
K i  t  -  F l  ywhee i  /Pawl
.  Sc rew-Paw l
.  Paw l  -S ta r te r
.  Washe r -Paw l
.  So r " i ng -Paw1
Key-lrloodruf f
Screw-Hx hd l0-?a x 7/8
l , Jashe r -#  lU
S t u d - S p e c i  a l

/i\

o
6)
(i)
f?)
/4\

@
( 2 1

I  q F M C  l

/n

^

h r i r e  Assemb ly -Ground
t^ l i re  Assembly-Pr imary
Co i  I  &  Lamina t  i on  Assemb ly
.  t , j i r e  Asy -Spa rk  p lug
.  Connector
.  Boot
. Grornmet
E l e c t r o n  i c  i g n i t i o n  A s y
.  l , r l i re  Asy-Spark p lug
.  Connector
.  Boot
'Gronrnet

l,',la s her - Th ru st
Sea l -B reake r  box  cove r
Screw-Pan hd 8-32 x 3/4
K i t -B reake r  box  &  cove r
.  Hashe r
.  Screw-Pan hd 6-32 x 7 /16
Nut-Hx 6-32
Screw-Hx hd 6-3? x 3/4
Sc rew-Pan  hd  8 -18  x  l / 2
Strao-  Conduct  i  on
Screw-Pan hd 8-32 x 3/8
Screw-Hx hd 8-3? x 1 /2
t.Jasher -#8
Breaker Assembly
Sc rew-F j1  hd  8 -32  x  1 /Z
t lasher  -*8
Condenser
Seal  -Breaker box
Screw-F' i1  hd 8-32 x 1 /?
}Jas her  -#8
Nu t -Hx  8 -32
Housi  nq-Pump
Cap-Hous ing
P1 unger-Purnp

48 841 56
4 9  - 2 t  5 t  5 t
s0 6?266

*Used
O Useo
@ Useo
@ Used

F i g u r e  7 .  P o w e r h e a d  A s s e m b l v

on  mode ' l s  w i t h  se r i a l  number  p re f i x  I I - .
o n  m o d e l s  w i t h  s e r i a l  n u m b e r  p r e f i x  I l -  a n d
on  mode ls  w i t h  se r i a l  number  p re f i x  l 2 -  ano
on  mode ls  w i t h  se r . i  a l  number  p re f . i x  l Z - .

PRO HAC tO- to

I 2 -  w i t h  I 2 - f i n  f i y w h e e 1 .
24 - f i n  f 1ywhee1 .

l l

ITEM PART
NO.  NUMBIR OE5CR I PT]ON

UNITS  PTR
A S Y .

5t  1  0561 4
52 66687
5 3  9 t  6 6 9
54 9 t  668
5 5  r r 0 2 9 1
5 6  I ' 1 0 9 2 1
57 86304
58 86306
59 -216052
60 864A2
6 t  t 0 | 4 8
62 91672
63 51  506
64 I  1 0865
65 r 00003
66 2 t  5339
67 91774
68 ?15246
6 9  9 2 8 1 8
70 214278
71 I  05603
72 861 82
73 60259
74 62227
75 l  1 0386
76 928a4
77 I  02809
78 9 t  259
79 621 06
8 0  - 1 1 i 0 2 5
8r ' r  10288
82 -?14672
83 I I 0288
8 4  1 1 0 6 1 8
85 62065
86 -89783A
87 -87710
88 -9?517
89 - t  I  0590
90  -85352
9t 616?7A
a?  F .1 ) ) s ,

h  / g t  t h

94 63464
95 67905
95 I  I  0260
97 I  04357
98 -87699
99 -214223
99  93018

" 0 ' '  R i n g
Spr ing -Pump
Gaske t -Pump
Va1  ve -Pump
Screw-Pan  hd  l 0 -24  x  Z -5 lB
l . l ashe r -Sea l  i  ng
Cove r -0 i  I  t ank
Gaske t -Cove r
C a p - 0 i  I  t a n k
V a l  v e - C h e c k
, '0 , '  R. i  nq
Hose  Assemb ly -0 i  1
.  Sc reen -Hose
Sc rew-Hx  hd  10 -24  x  7 /8
H a s h e r - # l  0
Pump Assemb ly -Pu1  se
.  S l e e v e
.  K i t - 0 i l  p u m p  c l i p
.  S e a l - P u l s e  p u m p
.  P i s ton  Assemb ly -Pump
.  " 0 "  R i n q
.  R i  ng -P i  s ton
.  Sp r i  ng -P i  s ton
.  S leeve -Ad jus tmen t
.  Screw-Hx hd 8-32 x I
.  S p r i n g - O u t i e t  v a i v e
.  B a l I
.  Paci -Pump
Screw-Sea1  i ng
I . Jashe r -Sea1 i  ng
Screw-Hx hd 8-32 x 3/4
C y l  i n C e r / C r a n k c a s e  A s s e m b l y
.  Screw-Hx hd 8-32 x 3/4
.  Screw-Hx hd 8-32 x I  -3 l8
.  Bo l t -Ba r  moun t i ng
.  P i s ton  Assemb l - v
.  P i  n -P i  s ton
.  R  i  ng  Se t -P i  s ton
.  Eear i  ng-Need le

I

.+

I
I

I

.  Connect ' i  ng Rod Assenib ly

.  Sc rew-Sk t  hd  spec ia l

.  Ro l l e r " -Need le  ( se t  o f  20 )
Sea l  - 0 i  I
R  i  ng -Snap
B e a r i n g - B a l l
Sea l  0 i  I
Bea r i ng -Need le
Cranksha f t
Spa rk  P lug  (A ,
S p a r k  P l u g  ( 8 ,

C ,  K ,  U )
F  F  N \


